
 
 
 

CITY OF FORT MYERS, FLORIDA 
 
 

 

 
 

ANNUAL REPORT TO BONDHOLDERS 
Fiscal Year Ended September 30, 2012 

 
 

Prepared By: 
 

Department of Financial Services 
 

Division of Accounting 
 
 



 



City of Fort Myers, Florida 
 
 
 

Elected Officials 
As of February 28, 2013 

 
 

Randall P. Henderson, Jr. 
Mayor 

 
Michael Flanders 

Mayor Pro Tem, Ward 4 
 
 

Teresa Watkins Brown Johnny W. Streets, Jr. 
Council Member, Ward 1 Council Member, Ward 2 
 
Levon Simms      Forrest Banks 
Council Member, Ward 3    Council Member, Ward 5 
 

           Thomas Leonardo  
Council Member, Ward 6     

 
 
 

Financial Team 
 

William P. Mitchell 
City Manager 

 
 

Maria Joyner, CPA     Marvin E. Collins, III 
[...]
On December 9, 2009, the note was amended in 
accordance with Resolution No. CRA 2009-02.  
The amendment modified the interest rate to 4.01% 
(subject to adjustment as provided in the Series 
2005 Note), established a reserve requirement and 
extended the maturity date to January 1, 2022. 
Thirteen annual principal payments of $496,154 
plus interest began on January 1, 2010.  
 
 
 

SECURITY: 
The Note is secured by the revenues of the 
Redevelopment Trust Fund (Community 
Redevelopment Agency) of the City of Fort Myers. 
 
AMENDED AS: 
$7,450,000 note with debt service payable annually.  
 
CALL PROVISIONS: 
This note may be prepaid at the option of the issuer. 
 
 
 
 
 
 
 
 

SUMMARY OF OUTSTANDING DEBT SERVICE REQUIREMENTS 
 

FISCAL YEAR 
ENDING SEPT. 

30,
INTEREST 

RATE
TOTAL DEBT 

SERVICE PRINCIPAL INTEREST

2013 4.010% 698,428$          496,154$       202,274$     
2014 4.010% 677,703            496,154         181,549       
2015 4.010% 657,531            496,154         161,377       
2016 4.010% 637,359            496,154         141,205       
2017 4.010% 617,518            496,154         121,364       
2018 4.010% 597,015            496,154         100,861       
2019 4.010% 576,842            496,154         80,688         
2020 4.010% 556,670            496,154         60,516         
2021 4.010% 536,609            496,154         40,455         
2022 4.010% 516,324            496,152         20,172         
Totals 6,071,999$      4,961,538$   1,110,461$  

Remainder of page intentionally left blank

 
 

 

 
26



$5,000,000 
CITY OF FORT MYERS, FLORIDA 

CAPITAL IMPROVEMENT REVENUE NOTE, SERIES 2005 
Dated October 4, 2005 

 
PURPOSE: 
This revenue note was issued to provide interim 
financing for major renovations and repairs at the 
City of Fort Myers Yacht Basin.  Projects include 
updating utilities, replacing docks and adding 
docks.  The note carries an interest rate of 4.63%, is 
paid quarterly and has a maturity date of September 
1, 2028. 
 
SECURITY: 
The Note is secured by Net Revenues of the Yacht 
Basin.  Net Revenues are defined as the Gross 
Revenues after deduction of the Cost of Operation 
and Maintenance. 

ISSUED AS: 
$5,000,000 note with debt service payable 
quarterly. 
 
CALL PROVISIONS: 
The note may be prepaid at any time. 
 
 
 
 
 
 
 
 

 
 
 

SUMMARY OF OUTSTANDING DEBT SERVICE REQUIREMENTS 
 

FISCAL YEAR 
ENDING SEPT. 

30,
INTEREST 

RATE
TOTAL DEBT 

SERVICE PRINCIPAL INTEREST

2013 4.630% 386,877$          186,655$       200,222$     
2014 4.630% 386,878            195,573         191,305       
2015 4.630% 386,877            204,916         181,961       
2016 4.630% 386,876            214,219         172,657       
2017 4.630% 386,876            224,940         161,936       
2018 4.630% 386,877            235,687         151,190       
2019 4.630% 386,876            246,947         139,929       
2020 4.630% 386,877            258,382         128,495       
2021 4.630% 386,877            271,090         115,787       
2022 4.630% 386,876            284,041         102,835       
2023 4.630% 386,877            297,612         89,265         
2024 4.630% 386,877            311,615         75,262         
2025 4.630% 386,877            326,718         60,159         
2026 4.630% 386,876            342,327         44,549         
2027 4.630% 386,876            358,682         28,194         
2028 4.630% 386,877            375,782         11,095         
Totals 6,190,027$      4,335,186$   1,854,841$  

Remainder of page intentionally left blank

 
 

 
27



   

UTILITY SYSTEM OVERVIEW 
 
Background 
 
The City’s Utility System’s first pipes were installed in 1910 and the City’s first wastewater treatment plant was 
placed in operation in 1926.  A second plant was added in 1970, and during this era, many of the pump stations 
and force mains were installed.  The two original plants treated wastewater to secondary standards, which did not 
comply with the Clean Water Act standards for discharge to the Caloosahatchee River.  In 1982, a federal grant 
was made available for the construction of two advanced wastewater treatment plants, which went into operation 
in 1985.  A 1973 interlocal agreement with Lee County, Florida, provides that the City process the County’s 
sewage, and the agreement was amended in 1983 to include processing County sewage at the two new advanced 
wastewater treatment plants. 
 
The City’s first water treatment plant was constructed in 1936.  The early distribution system consisted of small 
diameter pipes and lines serving the City’s downtown area and a portion of what is now historic Fort Myers 
along McGregor Boulevard.  The City’s existing water treatment plant was completed in 1992. 
 
The City’s existing reclaimed water system was placed into service in 1994.  The Central Plant processes the 
reclaimed water, which is stored in two storage tanks with a total capacity of 6.0 MG at the Central Plant and 
then dispersed into the distribution system via high service pumps.  The existing distribution system currently 
serves a limited amount of customers, however, it has a large growth potential for future expansion. 
 
The City’s water, wastewater and reclaimed water utility systems are collectively referred to herein as the 
“Utility System.” 
 
Administration 
 
The ultimate authority for the Utility System rests with the City Council.  The City Manager is the Chief 
Administrator of the Utility System.  The day-to-day administration of the Utility System is under the direction 
of the Public Works Director.  The Public Works Department has four professional engineers on staff.  Utility 
billing and collection is a function under the Public Works Department. 
 
Facilities – Water 
 
Supply.  Seventeen (sixteen of which are active) newer raw water supply wells have been established in the 
Floridan Aquifer and currently constitute the entire raw water supply source for the water system.  Each of these 
wells has an average production capacity of approximately one million gallons per day (MGD).  The wells are 
located on the western boundary of the City’s former wellfield.  A new raw water pipeline to collect the water 
was installed as part of the change in water supply, connecting each of the wells to the existing water treatment 
facilities.  Each well is equipped with a 100 HP submersible pump and motor and is capable of being operated 
and controlled from the water treatment facilities’ control center.  The quality of this raw water supply required 
the City to make certain modifications to its water treatment process, as well as many of the components within 
the water treatment facilities.  These modifications were completed in 2002. 
 
Because the Floridan Aquifer yields brackish water, the treatment facilities operate under a reverse osmosis 
process.  Approximately 23% of the water processed through the facilities is rejected due to the high 
concentrations of chlorides.  Disposal of the rejected water is accomplished through a deep injection well 
approximately 3,000 feet in depth.  Other plant modifications that were required with the change in water supply 
included retrofitting the feed pumps for them to accept the brackish water and relocation of the degasifier to 
improve the removal of hydrogen sulfide, allowing the plant to continue operating at the same feed pressure.  
The former plant process was based on a three-stage configuration, and the plant now operates on a two-stage 
process. 
 
The City’s water supply system operates under a current 20-year permit from the South Florida Water 
Management District (SFWMD), which is the responsible regulatory agency for water withdrawal facilities in 
south Florida.  The permit expires in March 2020 and allows withdrawal of up to 16.14 MGD. 
 

28



   

Treatment.  Beginning in December 1992, the City placed a new membrane softening water treatment plant on-
line.  The capacity of this plant was expanded from 8 MGD to 12 MGD in 2004 and is expandable to 20 MGD as 
growth and demands justify.  The process utilizes low pressure membranes for softening with hypochlorite 
added for disinfection.  This change in chemical provides the same level of disinfection but is much safer for the 
employees and surrounding neighbors in the event of a leak.  A second diesel generator was installed to provide 
an additional level of redundancy if the plant should experience a power failure.  The treatment plant processing 
change from membrane softening to reverse osmosis required a change in the type of membrane used as well as 
moving from a three-stage process to a two-stage process.  In addition, certain plant piping was modified to 
accomplish the changeover.  Water produced by the treatment plant exceeds all current quality standards. 
 
Storage.  At the City’s water treatment plant, there are approximately 15,000,000 gallons of ground storage.  
High service pumps withdraw water from the three storage tanks to pump water to the customers.  There is 
another 250,000 gallons of elevated storage in the distribution system.  Water from a 2,500,000 gallon ground 
storage tank located at Winkler Avenue can be pumped into the Utility System by two high service pumps to 
supplement the supply from the water treatment plant.  An aquifer storage and recovery (ASR) well was installed 
in 2002 at the Winkler Pump Station. It has a capacity of 1,000,000 gallons.  The well has been permitted and 
constructed but is currently not operational due to a change in regulatory rules.  Once the processed water is 
pumped into the well for storage, arsenic levels rise and are above the City’s maximum contaminate level, 
making the water unusable. 
 
Transmission and Distribution.  The water distribution system consists of approximately 441 miles of pipeline.  
Approximately 230,000 linear feet of transmission piping ranging in size from 1- to 42 - inch diameters have 
been installed since 1985 to meet the growing demands of the water distribution system. 
 
The water distribution system includes piping that dates back to the early 1900s.  Most of the older piping is 
either lined or unlined cast iron, asbestos cement or galvanized steel pipe.  The new pipe is poly-lined ductile 
iron and polyvinyl chloride (PVC) pipe.  Deficiencies also exist in the smaller distribution pipes that serve local 
areas.  The City has completed approximately 40% of a phased piping replacement program in areas that have 
problems.  All replacements, rehabilitations and improvements should be completed by 2021. 
 
For fiscal year 2012, the City produced and supplied an average of 6.020 MGD of potable water to its customers. 
 
Facilities – Wastewater 
 
Treatment.  The City owns and operates two existing advanced wastewater treatment plants, which receive and 
treat the wastewater generated by the City and certain adjacent Lee County Areas.  These plants are the Central 
Advanced Wastewater Treatment Plant (the “Central Plant”) and the South Advanced Wastewater Treatment 
Plant (the “South Plant”).  Both of these facilities were placed in operation in 1985.  The City’s current capital 
improvement program (CIP) includes costs related to the acquisition and construction of a new wastewater 
treatment plant (East Plant) that is expected to be completed in 2021 and is anticipated to have a design capacity 
of 8.0 MGD. 
 
The Central Plant and the South Plant are essentially alike in configuration and degree of treatment provided.  
Each treatment plant has similar equipment.  Treatment is achieved by the following unit processes:  influent 
pump station; screening and grit removal facilities; 5-zone biological advanced wastewater treatment (AWT) 
process; secondary clarifiers; alum feed and chemical handling facilities; chlorination facilities; sludge holding 
units; belt filter presses and sludge loading facility; and standby power equipment. 
 
An existing interlocal agreement allocates capacity at both the South Plant and the Central Plant to Lee County 
for the County’s South Fort Myers and East Lee County Sewer districts.  The South Plant has an annual average 
design capacity of 12 MGD.  Of this capacity, Lee County has an allocation of 6.96 MGD (58%) for the 
treatment of wastewater from its South Fort Myers Sewer District. 
 
This disinfected effluent from the South Plant is discharged to the Caloosahatchee River through a 42-inch 
outfall line.  The Central Plant has an annual average design capacity of 11 MGD, of which 4.51 MGD (41%) is 
committed to Lee County for the East Lee County Sewer District.  The Plant has a 36-inch effluent outfall line to 
the Caloosahatchee River.  The peak design flow rates are 27.5 MGD for the Central Plant and 30 MGD for the 
South Plant.  For fiscal year 2012, the South Plant and the Central Plant treated an average of 8.64 and 5.90 

29



   

MGD, respectively, and served a total of 44,046 City and Lee County connections.  The Utility System 
additionally has outstanding commitments for almost 10,500 new equivalent residential connections primarily as 
a result of three proposed residential developments within the City.  The treatment facilities have sufficient 
capacity to service these additional connections. 
 
The City’s total discharge allocation permitted by the Florida Department of Environmental Protection (FDEP) 
from the South Plant and the Central Plant is 23 MGD.  Currently, 7.44 MGD on average is utilized at the South 
Plant and 2.26 MGD is utilized at the Central Plant, for a total discharge of 9.70 MGD.  It is highly unlikely that 
the current allocations for discharge into the Caloosahatchee River, 11 MGD for the Central Plant and 12 MGD 
for the South Plant, will be allowed in the future.  Consequently, planning for future expansions of the existing 
plants will likely require development of alternative methods of effluent disposal.  Expansion of the reclaimed 
water system is one of the alternatives being planned by the City. 
 
Presently, biosolids from the Central Plant and the South Plant are disposed of per an interlocal agreement with 
Lee County.  Under this agreement, Lee County hauls and disposes of the dewatered biosolids from both plants 
by either composting or landfilling.  Land spreading sites are permitted to the hauler by the Department of 
Environmental Protection. 
 
Collection.  The City’s force main and gravity sewer collection system is constructed of approximately 400 
miles of pipe ranging in size from 1 inches through 42 inches and includes 179 lift stations.  The system also 
includes over 6,500 manholes and all associated service connections.  The City’s wastewater collection system 
serves a total area of 39.82 square miles.  The East Lee County Sewer District and South Fort Myers Sewer 
District comprise approximately 50% of that area.  The Central Plant serves the City’s Central Service Area and 
the East Lee County Sewer District, while the South Plant serves the City’s South Service Area and the South 
Fort Myers Sewer District. 
 
The City changed the lift station monitoring system from the hard-wired SCADA system to a cellular internet 
system.  The lift stations are linked by cellular technology to an internet site.  Information from all connected 
stations is sent through the internet site.  The City staff monitors the stations’ performance via a website.  In the 
event of lift station problems or failure, the website uses predetermined settings to notify personnel via telephone 
message and electronic mail. 
 
The wastewater collection system includes piping that dates back to the early 1900s.  A majority of the existing 
gravity sewer mains are constructed of vitrified clay pipe and many of the manholes are brick lined.  Other 
construction materials present include cast iron pipe, ductile iron pipe and concrete pipe.  Construction of gravity 
sewer mains and line completed in recent years has almost exclusively utilized polyvinyl chloride (PVC) pipe or 